
INSTALLATION INSTRUCTIONS

Install the wheel weights to your wheel as shown in the illustration above.

NOTE: The wheel weight is used for several different holes. The valve stem on your wheel may align with the bolt holes 
and fit into the same indentation in the wheel weight as the bolt.

FORM NO. 769-00289

Model Number
190-215-000
190-675-100

WHEEL WEIGHT KIT

Parts List

REF.
NO.

PART
NO. QTY. DESCRIPTION

1 710-1235 4 Hex Screw, 3/8-16 x 7.50
2 736-0300 4 Flat Washer, 3/8
3 769-0169 4 Lock Washer, 3/8
4 712-0798 4 Hex Nut, 3/8-16
5 723-0377 2 Wheel Weight

1
2

5

3 4


